

**LABORATORY REPORT**

JOTUN PAINT
P.O Box: 3671
Dubai, UAE

Report No. WLR14-11970
Sample No. WS14-6603/01
Report Date. 21/08/2014

Introduction: As per the request received from M/s. Jotun Paints on 19th August 2014, the sample of Paint was tested for chemical analysis

Sample description : Paint
Sample ID : Lady Design Diamonds
Sample received date : 19/08/2014
Date tested : 21/08/2014
Tested by : UK/RD

Test	Method	Unit	Result
Polychlorinated biphenyl(PCBS)			
2-Chlorobiphenyl	USEPA 9079	mg/L	<0.1
2,3-Dichlorobiphenyl			<0.1
2,2',5-Trichlorobiphenyl			<0.1
2,2',5-Trichlorobiphenyl			<0.1
2,4',3,5'-Tetrachlorobiphenyl			<0.1
2,2',5,5'-Tetrachlorobiphenyl			<0.1
2,3',4,4'-Tetrachlorobiphenyl			<0.1
2,2',3,4,5'-Pentachlorobiphenyl			<0.1
2,2',4,5,5'-Pentachlorobiphenyl			<0.1
2,3,3',4',6-Pentachlorobiphenyl			<0.1
2,2',3,4,4',5'-Hexachlorobiphenyl			<0.1
2,2',3,4,5,5'-Hexachlorobiphenyl			<0.1
2,2',3,5,5',6-Hexachlorobiphenyl			<0.1
2,2',4,4',5,5',-Hexachlorobiphenyl			<0.1
2,2',3,3',4,4',5-Heptachlorobiphenyl			<0.1
2,2',3,4,4',5,5'-Heptachlorobiphenyl			<0.1
2,2',3,4',5,5',6-Heptachlorobiphenyl			<0.1
2,2',3,3',4,4',5,5',6-Nonachlorobiphenyl	<0.1		

Signed for and on behalf of Wimpey Laboratories

Dr. Sudhanandh V.S., M. Phil, PhD
Laboratory Manager

Test results relate only to the samples tested

This report shall not be reproduced except in full, without the written approval of the laboratory.

End of text-